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AP-10 Test Report TR-19063-05EN
1. Purpose

To evaluate the performance of AP-10Connector in accordance with PRS-2616.

2. Specimen
(1) AP-10 PLUG  (Part No. 3531-**01-00T, 3539-**01-00*)
(2) AP-10 RECEPTACLE  (Part No. 3532-**01-00T)

3. Test Sequence
All the evaluations were performed in accordance with Table 1.Test Sequence.

4. Result
See Table 3-1 to 3-3, Graph 1 to 14. For the details of the testing conditions and requirements, see PRS-2616.
The “n” in the tables show the number of measurement points.

5. Conclusion
All the specimens met the requirements of PRS-2616.
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AP-10 Test Report TR-19063-05EN

Table 1 Test Sequence and Sample Quantity
Group

Test Item
A B C D E F G H ] K L M N P
Contact Resistance 2,5 1,3(1,3 1311313131313 |13|1,3|1,3
Temperature rising 1

Mating Force/Unmating Force | 1,4

Durability 3

Vibration 2

Shock 2

Electrode fastness test 1

High Temperature Life 2

High Temperature Life 2
(Energization)

Low Temperature Life 2

Low Temperature Life >
(Energization)
High Temperature and 2
humidity

High Temperature and
humidity 2
(Energization)

Temperature cycling 2

Temperature and 2
humidity cycling

SO, Gas 2

5 5 5 5 5 5 5 5 5 5 5 5 5 5

Specimen Quantity. pcs | pcs | pcs | pcs | pcs | pcs | pes | pcs | pes | Pcs | pes | pcs | pcs | pes

*Numbers indicate sequence in which tests are performed.
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Table2  Test Sequence and Sample Quantity

Group
Test Item
Q R S T
Solder ability 1
Soldering Heat Resistance (Reflow) 1
Soldering Heat Resistance (Soldering iron) 1
Solder junction life 1
, . 5 5 5 5
Specimen Quantity pcs | pes | pes | pes

*Numbers indicate sequence in which tests are performed.
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Table 3-1 /Test Result

Group| Test items
|Measurements Pass criteria n Unit AVE. MAX. MIN. | Judgement
A |Mating force
Initial 15N MAX. B N 8.38 8.6 8.1 Pass
After 3cycles S.93 10.1 S.6 Pass
Unmating force
Initial 15N MAX. R N 6.08 6.5 5.6 Pass
After 3cycles 5.45 10.2 8.5 Pass
Contact resistance
Initial 1mMQ MAX. R — 0.3927 |0.395 |0.38% Pass
After 3cycles 0.3777 |0.380 | 0.374 Pass
B [Temperature rising
[1nitial [ arisemax. | s [ € [ 8200 [846 [ 772 | Pass
C |Vibration
Contact resistance
Initial 1mMQ MAX. B ey 0.3880 |0.400 |0.377 Pass
After testing 0.3822 |0.395 |0.376 Pass
Electrical discontinuity
. No discontinuity . .
- P
During test auesier Mg Tis 5 No discontinity 3ss
Appearance
|Aﬁer testing No abnormality | 5 | - |No abnormality Pass
D |Shock
Contact resistance
Initial 1mMO MAX. 5 s 0.3856 |0.408 |0.384 Pass
After testing 0.3896 |0.412 | 0.376 Pass
Electrical discontinuity
: No discontinuity 2 e
During test g ——— 5 Neo discontinity Pass
Appearance
After testing No abnormality | 5 | - |No abnormality | Pass
E |Electorode fastness test
Appearance
Pass criteria: No abnormality adversely affecting the performance shall not occur.
After testing | No abnormality | S | = |No abnormality Pass
F |High Temperature Life
Contact resistance
Initial 0.4144 | 0.434 [0.39% Pass
1mQ MAX. 5 mQ
After testing 0.4762 | 0.515 | 0.453 Pass
Appearance
After testing | No abnormality | 5 | - No abnormality Pass
G |High Temperature Life (Energization )
Contact resistance
Initial 0.3570 |0.414 |0.383 Pass
1mQ MAX. 5 mQ
After testing 0.5646 |0.778 |0.483 Pass
Appearance
|Aﬂer testing | No abnormality | 5 | = |No abnormality | Pass

Conidentl C -PEX

5/ 11



Document No.

AP-10 Test Report TR-19063-05EN

1
Table 3-2 Test Result

Group| Test items
Measurements Pass criteria n Unit AVE. MAX. MIN. | Judgement
H |Low Temperature Life
Contact resistance

Initial 1mMO MAX. - ma 0.4120 |0.420 |0.400 Pass

After testing 0.4070 |0.414 |0.3S5 Pass
Appearance

After testing [ No abnormality | 5 | s lNo abnormality | Pass

J |Low Temperature Life (Energization )
Contact resistance

Initial 1M MAX. 5 ma 0.4022 |0.440 |0.376 Pass

After testing 0.4212 |0.440 |0.378 Pass
Appearance

After testing I No abnormality | S | = No abnormality Pass

K |High Temperature and humidity
Contact resistance

iti 404 4 . P
Initial 1mQ MAX. 5 ma 0.4048 [0.417 |0.351 3ss
After testing 5 0.3500 | 0.406 | 0.371 Pass
Appearance
After testing I No abnormality | 5 | = INo abnormality I Pass

L |High Temperature and humidity (Energization)
Contact resistance

Initial 1mMO MAX. 5 ma 0.4230 |0.472 |0.379 Pass

After testing 0.4056 |0.416 [0.406 Pass
Appearance

|After testing | No abnormality | 5 | = ]No abnormality | Pass

M |Temperature cycling
Contact resistance

Initial 1M MAX. B ma 0.4136 |0.432 |0.398 Pass

After testing 0.4176 |0.457 |0.400 Pass
Appearance

After testing No abnormality | S | = No abnormality Pass
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1
Table 3-3 Test Result

Group| Test items
Mezsuraments Pass criteria n Unit AVE. MAK. MIM. | Judgement
M [Temperature and humidity cycling

Contact resistance

Initial MO MAX. s mo 03980 |0433 |[0.388 Fass
After testing 04038 |0.434 |0.3592 Pass
Appearance
After testing Mo abnormality | 5 | - |N|: abnormality Fass
F |502 Gas
Contact resistance
Initial MO MAX. s mo 04172 | 0420 (0407 Fass
After testing 0.3504 (0403 |0.381 Pass
Appearance
Initial Mo abnormality = _ No abnormality Fass
After testing Mo abnormality No abnormality Fass

O |Sclder ability

Appearance
Pass criteria: Mo abnormality adversely affecting the performance shall net occur,
After testing | Mo abnormality | 5 | - |N|: abnormality | Pass

R |Scldering Heat Resistance(Reflow)
Pass criteria: Mo abnormality adversely affecting the performance shall not occur.
After testing | Mo abnormality | 5 | - |N|: abnormality | Pass

S |Scoldering Heat Resistance(Scldering iron)
Pass criteria: Mo abnormality adversely affecting the performance shall not occur.
After testing | Mo abnormality | 5 | - |N|: abnormality | Fass

T |Sclder juncticn life
Pass criteria: Electrical continuity is confirmed after the test,and
no abnormality adversely affecting the performance shall not occur.
After testing | Mo abnormality | 5 | - |N|: abnormality Fass
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Group A Group A
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(Graph 1) Group A: Durability
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(Graph 2) Group B: Temperature rising
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(Graph 3) Group C: Vibration
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(Graph 4) Group D: Shock
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(Graph 5) Group F: High Temperature Life
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(Graph 6) Group F: High Temperature Life (Energization)
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(Graph 7) Group H: Low Temperature Life
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(Graph 8) Group J: Low Temperature Life (Energization)
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(Graph 9) Group K: High Temperature and humidity
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(Graph 10) Group L: Higt Temperature and humidity (Energization)
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(Graph 11) Group M: Temperature cycling
Confidenia C -PEX I

10/ 1




Document No.

AP-10 Test Report TR-19063-05EN
Group N
Contact resistanece
1.0
08
g 0.6
— 04 - =
0.2
0.0
Initial After testing

(Graph 12) Group N: Temperature and humidity cycling
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(Graph 13) Group P: SO, Gas
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